AW TA TeXTILE TESTING

Australian Wool Testing Authonty Lid - reding a3 AWTA Texbla lesting
ABN 43006014 106
1st Floor, 181 Racecourse Road, Flemington, Vietoria 3031
FO. Box 240. North Melbaurne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT . WHITECLIEFE IMPORTS TEST NUMBER ¢ T-539{184-AN
PO BOXL 578 DATE Po29/08/2005

GLERE N5W 2037

SAMDLE DESCRLIION Clients Bef: BGE Highline Express Loop 660
lievel loop pile rufred carpet
Colour: Finﬁfﬂrangc
Approximate pile helght: dmm

Material Specificalion:

Nominal composibion: 100% polyamide
Nominal total pile mass: 660g/m2

Nominal backing: wowven textlle synLheLic

AEIS0 L3y 1-2003 Reaction to Fire Tests for Floorings
Part 1 Determination of the Burning Bechaviour
using a Radiant Heat Source
Date of sanple arrival: 1608, 2005
Dale tested: 25.08.2005
Resultsg: CHF (Critical Heat Flux / Critical Radiant Flux)
1 2 3 Moan
Lenglth 13.8 0.5 9.3 10.2 lcl /2
Width il - - Rl
Smoke Value
| Length 20 gd g2 55 % min
| Width 37 - - - % min
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